Spare parts list

swingo
1255 B

SMoNSTER CLICK TO ORDER PARTS

TASKI

A SOLENIS COMPANY

@Diversey

Edition: V2.08/2025


https://shop.monsterjanitorial.com/equipment-parts/taski-parts/

Table of contents

TASKI swingo 1255 B 2 3
Upper part 4
Squeegee lowering mechanism 7
Squeegee (4130396) 9
Lower part 11
Drive with motor 14
Tool lowering unit 16
Brush drive 18
Tube lines 21
Tubes, Valves/Filters 23
Various spare parts 26
Electrical diagram 28

14.07.2025 Edition: V2.08/2025 Page 2 / 29



TASKI swingo 1255 B 2

Article no.

4130396

14.07.2025

Description

Upper part
Squeegee lowering mechanism
Squeegee

Lower part

Drive with motor
Tool lowering unit
Brush drive

Tube lines

Tubes, Valves/Filters
Various spare parts

Electrical diagram

Edition: V2.08/2025

Page 3/29



Upper part

106 1056

swingo1255 B /2.2 01

14.07.2025 Edition: V2.08/2025 Page 4 / 29



Upper part

Article no.
4129049
4122641

4127397
4122618
4122639

4122829

4127869
4019900
4126719
4122676
4122655

4010480
4094580
4126808
4122750
4122571
4075260
4134417

4122621
4082740

4128326
4122807
4128295
4122552
4122553
4122680
4126721
4122682
4122573
4122731
4122575

14.07.2025

Description
Electronics set

Screw delta PT Torx
40x16

Cover
Handle

Screw delta PT Torx
60x20

Screw delta PT Torx
60x35

Splash guard
Retaining rivet 4,5
Flange bolt
Protecting ring

Screw delta PT Torx
50x16

Clamp

Sealing strip 10x5
Suction plate compl
Buffer

Sealing profile per m
Working hour meter 24V

Vacuum motor 24V 370W
16A

Gasket

Connection bloc 2-ways 4
mm?

Tank cover compl
Locking lever

Bracket

Filter

Float compl

Protection shield

Bush spec

Sealing ring 100/163x6
Operating unit compl
Bolt

Bellows

Edition: V2.08/2025

Quantity

© N b~ BB

N N B N B B R R R R

Unit
PC
PC

PC
PC
PC

PC

PC
PC
PC
PC
PC

PC

PC
PC

PC
PC

PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

used for

Option

Page 5/29



Upper part

Article no.
4122732
4122733
4122734
4124476
4122678
4128145
4108430
4124985
4127860
4128307
4132036
4065440

14.07.2025

Description
Locking bolt with teeth
Pressure spring
Lever

Microswitch

Noise absorbing
Ribbon cable 6-Pol
Toroidal choke
Cover

Cover

Wire harness
Gasket

Cable tie 100

Quantity

N R T i = =R S A NI N

Edition: V2.08/2025

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

used for

Option
Option

Page 6 /29



Squeegee lowering mechanism

113 112

114

swingo 12556 B /2 02

14.07.2025 Edition: V2.08/2025 Page 7 /29



Squeegee lowering mechanism

Article no.
4128231
4128232
4065050
4128234
4128743
4126535
4126662
4128598
4126609
4127926
4128235
4128233
4058370
4128597
4031060
4128236
4017370
4122512

14.07.2025

Description

Swinging arm

Bolt 8x56,6

Socket head cap screw M8x12
Flange bolt

Pressure spring

Slide bearing 8/10/15x5,5
Socket head cap screw M10x40
Slide bearing 28/32/42x14
Washer 10,5/42x2

Cover

Swinging arm

Bolt

Retaining washer 6

Tension spring
Self-locking nut M10
Flanged bush spec

Adhesive locking middle

Ball bearing grease 1000 gr

Edition: V2.08/2025

Quantity

H B R R M= N N R R H B B O0OOFH N N R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 8 /29



Squeegee (4130396)

Swingo 1255 B /2 03

14.07.2025 Edition: V2.08/2025 Page 9 /29



Squeegee (4130396)

Article no.
4130395
4122535
4122536
4127204
4133469
4133896
4130393
4129221
4064740
4129465
4128507
4128166
4122652

4132101
4132198
4042650

4031090
4132200
4132091
4027970
4031060
4122783
4122839
4121923
4007890

4043000

4007400

14.07.2025

Description
Squeegee body
Blade 56/3x816
Blade 56/4,5x858
Blade 56/3x816
Blade 56/3x816
Blade 56/5x858
Clamping part
Hexagon screw M10 spec
Retaining ring 15 A
Star knob M10
Holder

Wire spring

Flange sock.head screw
M8x20

Adapter
Hook

Socket head cap screw
M8x25

Washer 8,4/20x1,2
Castor compl 50/20
Locking bolt
Washer 10,5/20x2
Self-locking nut M10
Roll 109

Disc

Flanged bush spec

Waved washer
14/21,8x0,3

Socket head cap screw
M8x45/22

Washer 8,4/16x1,6

Edition: V2.08/2025

Quantity

N B B N NN R R RBP B B B R

=

N

N N N N W W w w N

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

PC

PC

used for

Option
Option
Option

Page 10/ 29



Lower part

swingo 1255B /2.4 04

14.07.2025 Edition: V2.08/2025 Page 11 /29



Lower part

Article no.
4122628
4122658

4122656
4092870
4007490
4126957
4122655

4122652

4122990
4122600
4122527
4122639

4001020
4123176
4130618

4128534
4128560
4128561
4123169
4122754
4130986
4060500

4007660
4007460
4006420

4007670
4007470
4006410

4007650

14.07.2025

Description
Chassis

Hexagon screw
M12x55/30

Plate

Self-locking nut M6
Washer 6,4/18x1,6
Support

Screw delta PT Torx
50x16

Flange sock.head screw
M8x20

Support
Castor compl 100/2x30
Roll 100/2x30 set

Screw delta PT Torx
60x20

Clamp
Shackle

Charger 24V 25A
100-240V

Main cord 2L+P EURO
Main cord 2L+P SEA
Main cord 2L+P UK
Pump 24V 25W
Holder

Electronics set

Socket head cap screw
M5x10

Serrated lock washer 5,1
Washer 5,3/10x1

Socket head cap screw
M6x10

Serrated lock washer 6,4
Washer 6,4/12x1,6

Socket head cap screw
M4x10

Serrated lock washer 4,3

Edition: V2.08/2025

Quantity

N 2 NN

= N N

N B BB R R e

N

Unit
PC
PC

PC
PC
PC
PC
PC

PC

PC
PC
PC
PC

PC
PC
PC

PC
PC
PC
PC
PC
PC
PC

PC
PC
PC

PC
PC
PC

PC

used for

Option 80 Sh°

Euro
SEV
UK

Page 12 /29



Lower part

Article no. Description Quantity Unit used for
4007440 Washer 4,3/ 9x0,8 1 PC

4122941 Battery tray 1 PC

4124672 Pan head tapp.screw torx 2 PC

3,5x20

4126822 Foam insert 1 PC

4130853 Membrane 1 PC

4133249 Wheel 100/30 2 PC Option

14.07.2025 Edition: V2.08/2025 Page 13 /29



Drive with motor

116  Option |

4 Ausf/Exe.: EBU

+ - Batterie —Verbindungen

= . Charger Connectionnes des batteries
- _I Batteries connections
/ N
Q ©
Powet - \ \ N
board :E EI \-B & b
+ _
+ -
= Charger
. / \

vt — | ——®  |[® ® @

swingo1255 B /2 05

14.07.2025 Edition: V2.08/2025 Page 14 /29



Drive with motor

Article no.
4122005
4122700
4135021
4133581
4123188
4109990

4109990

4123112
4123112
4122736
4122759
4122737
4006450

4007470
4122512

4122229
4123190
4122588
4122526

4023260

14.07.2025

Description

Hexagon screw M8x16
Disc

Drive wheel 200/50 grey
Drive unit compl

Holder

Screw delta PT Torx
60x25

Screw delta PT Torx
60x25

Cradle
Cradle
Cradle

Key 6/6x45
Disc

Socket head cap screw
M6x20

Washer 6,4/12x1,6

Ball bearing grease 1000
gr.

Toroidal choke
Carbon brush set
Drive wheel 200/50 grey

Drive wheel 200/45,5
brown

Cable tie 200

Edition: V2.08/2025

Quantity

N N B N = = N N A N H N NN

N N BB B

Unit
PC
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC

PC
PC

PC
PC
PC
PC

PC

used for

STANDARD

EBU

STANDARD
EBU
EBU

EBU
EBU

EBU

Option
Option

Page 15/ 29



Tool lowering unit

fiir Demontage
For Demounting

Ausf.fExe. : EBU

swingo 1255 B /1.2 06

14.07.2025 Edition: V2.08/2025 Page 16 / 29



Tool lowering unit

Article no.
4127002
4128702
4122655

4122692
4055460
4123098
4127049
4127048
4122694
4122694
4064740
4122697
4060910
4085250

4122741
4122739
4122739
4122742
4122641

4122743
4122699
4020050
4125883
4122589
4020050
4122738
4007200
4017370

14.07.2025

Description Quantity
Cover
Lever

Screw delta PT Torx
50x16

Plate

Tension spring

Rod compl

Flange bolt

Stop pin 2

Bolt

Bolt

Retaining ring 15 A
Bolt

Retaining washer 8

Slide bearing
15/17/23x12

Bolt
Bolt
Bolt
Shackle

Screw delta PT Torx
40x16

Microswitch compl

Bolt

Retaining ring 8 A

Bolt

Linear drive 24V 43mm
Retaining ring 8 A
Screw M10 spec
Hexagon nut M8

Adhesive locking middle

Edition: V2.08/2025

R B N N R P W R M B N R R R B R

R P B N B R NN R

Unit
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

used for

EBU

EBU

EBU

Page 17 /29



Brush drive

160 excl pos 106

39

S

1
inclpos. 141
141

120

swingo 1255 B /2.2 07

14.07.2025 Edition: V2.08/2025 Page 18 /29



Brush drive

Article no.
4061390
4007400
4023780
4036490
4110070
4129156
4130615
4065050
4122592
4122761
4008750
4088020
4079270
4039210
4129169
4122593
4109900
4065050
4083310
4122763
4008690
4122440
4076820
4122648
4122649
4129205
4079540
4088010
4123205
4085760
4122765
4126627
4123215
4064740

14.07.2025

Description

Socket head cap screw M8x35/22
Washer 8,4/16x1,6

Roll 60

Bush 8,4/12x19

Washer 8,4/25x2

Brush housing

Holder

Socket head cap screw M8x12
Poly-V-belt 7 EPJ 555
Intermediate wheel

Retaining ring 62 |

Flange

Hexagon screw M10x16
Hexagon screw M6x25

Brush base plate

Poly-V-belt 10 EP) 1174
Support

Socket head cap screw M8x12
Flange sock.head screw M8x12
Flat belt pulley 133

Retaining ring 25 A

Gasket

Buffer

Brush coupling
Flanged bush spec

Support

Ball bearing 6007 2RS
Retaining ring 35 A

Angle flange

Washer 35/45x2

Holder

Roll 40 compl

Gasket

Retaining ring 15 A

Edition: V2.08/2025

Quantity

H N B R B N B N B N N N N NN © O N H H W D B B B R N B B R R B B R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 19/ 29



Brush drive

Article no.
4129160

4127881
4129206
4039680
4130207
4083750
4130450
4129196

14.07.2025

Description
Cover

Tension spring

Support

Lubricant synsetral 53B 1000gr
Intermediate wheel set

Thread form screw torx M5x8
Clamp

Brush drive compl

Edition: V2.08/2025

Quantity

H B R N B B N R

Unit

PC
PC
PC
PC
PC
PC
PC
PC

Page 20/ 29



Tube lines

(Gro7 PA18)

swingo 1255 B /2 08

14.07.2025 Edition: V2.08/2025 Page 21 /29



Tube lines

Article no.
4042280
4053660
4053660
4100700
4067920
4122639

4130330
4122887
4028460
4028460
4103370
4103370
4028460
4122769
4028460
4017290
4066380
4126924
4130411
4062780

4130739
4126691
4122598
4083980
4030840
4017370
4100320

14.07.2025

Description Quantity
Hose clamp 12-22 7
Hose with wire 12/18 PVC 0,76
Hose with wire 12/18 PVC 1,35
T-nipple 10-6-10 1
Y-nipple 12 1
Screw delta PT Torx 1
60x20

Valve set 1
O-ring 23,47x2,62 1
Hose with wire 10/16 PVC 0,14
Hose with wire 10/16 PVC 0,44
Hose 9/16 tygon 0,06
Hose 9/16 tygon 0,06
Hose with wire 10/16 PVC 0,15
T-nipple 10 2
Hose with wire 10/16 PVC 0,26
Hose 6/9 PVC 1,17
Check valve 1
Magnetic valve 24V compl 1
Filter compl 1
Screw delta PT Torx 2
40x25

Motor 24V 750W 40A 1
Bolt 3
Poly-V pulley 7 P} 28 1
Hexagon nut M12 Left 1
Hexagon screw M6x16 3
Adhesive locking middle 1
Toroidal choke 1

Edition: V2.08/2025

Unit
PC

PC
PC
PC

PC
PC

PC
PC

PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC

used for

DK

Page 22 /29



Tubes, Valves/Filters

Squeegee

Dise, Suceur

(Pos.101)

09

135

swingo 12558 /2.1

Page 23/ 29

Edition: V2.08/2025

14.07.2025



Tubes, Valves/Filters

Article no.

4122639

4053090
4130736
4081190
4033210
4033270
4122051

4127275
4067100
4122671

4123104
4122829

4079480
4091310

4091300
4123105
4130746
4130749
4128178
4122641

4128925
4128285
4122639

4122659
4109990

4032070
4122565
4128345
4122626

14.07.2025

Description

Screw delta PT Torx
60x20

Hose socket
Intermediate part
Clamp

Tapped cap red
Tapped cap blue

Flexible hose 31,7/40,5

compl
Drain hose

Hose clamp 38-43

Flexible hose 31,7/40,5

compl
Holder

Screw delta PT Torx
60x35

Quantity
10

N B B N R

N

Screw for plastic KA35x20 4

Charger jack 50A with

hole

Charger jack 50A with pin

Housing
Cover
Cover
Cover

Screw delta PT Torx
40x16

Tank set
Rod 12x335

Screw delta PT Torx
60x20

Rod

Screw delta PT Torx
60x25

Label max 60°C 140°F

Solids filter
Dosing cup

Plate

S T T Y

=

N e

Edition: V2.08/2025

Unit
PC

PC
PC
PC
PC
PC
PC

PC
PC
PC

PC
PC

PC
PC

PC
PC
PC
PC
PC
PC

PC
PC
PC

PC
PC

PC
PC
PC
PC

used for

Option

BMS

Page 24 /29



Tubes, Valves/Filters

Article no.
4129754

4128296
4044530
4122652

4128344

14.07.2025

Description
Cord spec

Holder
Cage nut M8

Flange sock.head screw
M8x20

Decorative label swingo
1255B

Quantity

N NN

Edition: V2.08/2025

Unit used for
PC

PC
PC
PC

PC

Page 25/ 29



Various spare parts

120 121

122 123

B ways

125//

7610634 132 131 133

swingo 1255 B /2.4 10

14.07.2025 Edition: V2.08/2025 Page 26 / 29



Various spare parts

Article no.

4122606
4122607
4122638
4078800
4078790
4127957
4007190
4065840
4091310

4091300
4084170

4128126
4130800
4123906

4007480
4109450
4126821
4128744
4128706
4123128
4100320
4122773
4093290

4128732
4128745
4131510
4133490

14.07.2025

Description
Insulating nut M8
Fuse cartrige 75A
Battery clamp

Battery clamp -
Battery clamp +
Hexagon screw M6x40
Hexagon nut M6
Battery clamp cover

Charger jack 50A with
hole

Quantity

R N e

Charger jack 50A with pin 1

Wire 25 mm? 4 AWG
black

Key set
Key

Screw for plastic Torx
KA40x8

Washer 4,3/12x1
Handle

Patch cord 2,5m
Wire harness
Connecting cable 6L
Wire harness
Toroidal choke
Brush coupling

Counters. head screw
5x25

Wire harness
Connecting cable 6L
Jumper

Pad holder

N i e = e e =

N e

Edition: V2.08/2025

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC

PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC

used for

Option

7510634

Page 27 /29



Electrical diagram

h with EBU
B it
! (Option EBU) !
ioBas m
r al v
Loase % A
o = o Pos 1
2845 (Option EBU)
e
smsar -
Ll | sesmasy cosed n v
e . oo A
B A 2 cesesy B
3. immobilizer b o Brush Pos 2
—— = .
o
4. immobilizer & > % w
I 1 © = I 1
5.GND ©
B g s =
8. red LED ( Er o o
! (fut B red LED (Emor) T _ 5z closed in
5T osiontonn
7 yelow LED (Chargin o) 8% 2% i
8 green LED (Charged ) =3 28 - -
geen LED Charge
7 cQ fiige)

drive lock for
external charger
(oridge between PIN 4 +5)
[

I e

/

+ = 2
135 Qaw OF "~ 0 0

) 133 vur
et Lpt—w . Bo[F
7. o,
P

Power Control Module

Traction

5

B

E

i

N

Fump 1

ut Lo wara
U 2A
123 . 4 ﬁEJ @

122 R Funp 2
2pup2e

neias ‘

(Gpicn srum2.

= H@T
5 2 svave: —a— Valve
LGPS | 126 ] .

Operating hours

S
134

12w
00000000 h . .
= 20M0
-7 18 Bas
©

o
)—r

Operator Control Modu le 1:?4 2885- T

.
sms —9 = E8U non existent
! (oricge between PING +4)
s aeseast %
X05 A X08 Relay , ,
T 1 1 yellowLED (Crargn g) il N L seseas2
— Ly TV U= 2 emergency Loos 0w ¢
2. green LED (Charged ) 6eseass 7
—E— 2 Enerereyioe TS 1 nerereyLoosin 1 s
(h— reste0 Eron
\ ]
4. mmtiizer a ! '
N~ st 7o fm
L, 5. immoblzer b 1 Throze T 31 Throtte v
i3 3 , closedin
otow 2.senal QUT 2. Serial OUT postion up
[ S - - B
3 sera oL _ 3.Senal CLK
X17 Chem InteliDose
Yo 4. Seral Latch 4. SeralLatch e | Oeion
Throtte R e - 1oy D
Sensor (1. Throwe 5. Seral N ! 5 senalln 4
! [P e e
L 6.5t 1 6. Stort
VAV, —/in - — ap {
b(hr 3o Taev 7,46
- - 4680 —f
Lo awosuun 8.6D 8.GND [R A
[ — [

Micra

Suin 120

) =
R

B

11

swingo 1255 B /2.1

14.07.2025 Edition: V2.08/2025 Page 28 /29



Electrical diagram

Article no.
4122607
4126821
4128744
4128706
4123128
4128731
4128732
4128745
4131510

14.07.2025

Description

Fuse cartrige 75A
Patch cord 2,5m
Wire harness
Connecting cable 6L
Wire harness

Wire harness

Wire harness
Connecting cable 6L

Jumper

Quantity

R N e

Edition: V2.08/2025

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC

used for

non BMS

Page 29/ 29


http://www.tcpdf.org

	Table of contents
	TASKI swingo 1255 B_2
	Upper part
	Squeegee lowering mechanism
	Squeegee (4130396)
	Lower part
	Drive with motor
	Tool lowering unit
	Brush drive
	Tube lines
	Tubes, Valves/Filters
	Various spare parts
	Electrical diagram




